SPORTON LAB.

FCC RF Test Report

Report No. : FG471806I

N41(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Vialue 30. Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz|

Sweep 1.00 ms (1001 pts)

N41(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 1,6000 MHz"

Span 100 MHz
Sweep 1.00 ms (1001 pts)

(Center 2.59299 GHz
#Res BW 510.00 kHz

2

N41(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ref Value 30.00 dBm

#Video BW 1.6000 MHz" Span 100 MHz

Sweep 1,00 ms (1001 pis)

Total Paver

24PN |5

N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 1.6000 MHz" Span 100 MHz

Sweep 1,00 ms (1001 pis)

Ocaupied Barx

Total Paver
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amranas. FCC RF Test Report Report No. : FG471806|

N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specium Anayzer
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KEYSIGHT mout Aten. 8
BT o o S

iy
Auly

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| 25929 #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 20000 MHz" Span 120 MHz| [Center 2.59299 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471806I

N41(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Vialue 30.

K A L b

#Video BW 2.4000 MHz" Span 140 MHz|

Sweep 1.00 ms (1001 pts)

N41(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 24000 MHz"

Span 140 MHz|
Sweep 1.00 ms (1001 pts)

N41(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B Ref Value 30.00 dBm

JPAPRREN T

#ideo BW 2.4000 MHz"
Sweep 1,00 ms (1001 pis)

Total Paver

N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8

Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 24000 MHz" Span 140 MHz

Sweep 1,00 ms (1001 pis)

Total Paver
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N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| 2 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 2.7000 MHz" Span 160 MHz| 2 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B ) Ref Value 30.00 dBm

W A

LUWE NP

#Video BW 3.0000 MHz" Span 180 MHz| 25929 #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

ratesrdvesanins

#Video BW 3,000 MHz"

Spar | [Center 2.59299 GHz #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms ) #Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
28808m 2 Total Pawer
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N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
41 30 20 501204  2506.02 oPok 1@0 see graph
41 30 20 501204 2506.02 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
41 30 20 501204 250602  CP:OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
41 30 20 518508  2502.99 oPoK 1@0 see graph
41 30 20 518508  2502.99 CZ‘S&E M 1@0 seegraph  PASS
41 30 20 518598 259299 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
41 30 20 535008  2679.99 oPok 1@0 see graph
41 30 20 535098  2679.99 CZ‘S&E M 1@0 seegraph  PASS
41 30 20 535998 2679.99 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
a1 30 60 505200 2526.0 RSk 1@0 see graph
41 30 60 505200 25260  CP-OFDM 1@0 seegraph  PASS
QPSK
41 30 60 505200 25260  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
41 30 60 518598 2592.99 QPSK 1@0 see graph
41 30 60 518508 250299  CP-OFDM 1@0 seegraph  PASS
QPSK
41 30 60 518508  2502.99 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
41 30 60 531096  2659.98 oPoK 1@0 see graph
41 30 60 531996  2659.98 CFSSEEM 1@0 seegraph  PASS
41 30 60 531996  2659.98  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
41 30 100 509202 2546.01 oPoK 1@0 see graph
41 30 100 509202  2546.01 CFSSEEM 1@0 seegraph  PASS
Sporton International Inc. (ShenZhen) Page Number 1 A3-17 of 29
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41 30 100 509202  2546.01 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

41 30 100 518508  2502.99 oPSK 1@0 see graph

41 30 100 518508  2502.99 ng’gEM 1@0 seegraph  PASS

41 30 100 518508  2502.99 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

41 30 100 528000 2640.0 oPSK 1@0 see graph

41 30 100 528000 2640.0 CFSSEEM 1@0 seegraph  PASS

41 30 100 528000 2640.0 CF(SS;? M 1@0 seegraph  PASS

Sporton International Inc. (ShenZhen) Page Number 1 A3-18 of 29
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471806I

N41(20M)_CP-

OFDM_QPSK_Edge 1RB_Left Low CH
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Report No. : FG471806I

N41(20M)_CP-

OFDM_QPSK_Edge_1RB_Left_High CH
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OFDM_QPSK_Edge 1RB_Left_Mid_CH
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Report No. : FG471806I

N41(100M)_CP-

OFDM_QPSK_Edge 1RB_Left Low CH
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N41(100M)_CP- N41(100M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
41 30 20 501204 2506.02 CF(’?‘SEEM 1@0 seegraph  PASS
41 30 20 501204 2506.02 CFSSEEM 51@0  seegraph  PASS
41 30 20 535998 2679.99 CF;SEEM 1@50  seegraph  PASS
41 30 20 535098  2679.99 CF(’D‘S;?M 51@0  seegraph  PASS
41 30 60 505200 2526.0 CFSS;?M 1@0 seegraph  PASS
41 30 60 505200 2526.0 C'BSEEM 162@0  seegraph  PASS
41 30 60 531996  2659.98 C'ZSQEM 1@161  seegraph  PASS
41 30 60 531996  2659.98 CZ‘S&E M 162@0  seegraph  PASS
41 30 100 509202 2546.01 CFSS;?M 1@0 seegraph  PASS
41 30 100 509202 254601 C'SSEEM 273@0  seegraph  PASS
41 30 100 528000 2640.0 C'SSEEM 1@272  seegraph  PASS
41 30 100 528000 2640.0 CFSSQEM 273@0  seegraph  PASS
Sporton International Inc. (ShenZhen) Page Number 1 A3-24 of 29

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : HBNNMQ2210-D187
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Report No. : FG471806I

N41(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH
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N41(20M)_CP- N41(60M)_CP-
OFDM_QPSK_Outer_Full_High_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
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Report No. : FG471806I
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471806I

N41(100M)_CP-
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N41(100M)_CP-
OFDM_QPSK_Outer_Full_High_CH
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Software Version: 23.06.1602

FR1 N41 MIMO-ANT3

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

41 30 20 518508  2592.99 C%‘Sgg'\" 51@0 00060  PASS NV

41 30 20 518508  2502.99 CFSSEEM 51@0 00058  PASS LV

41 30 20 518508  2592.99 C'BSEEM 51@0 00057  PASS HV

41 30 20 518508  2502.99 CZ‘S&EM 51@0 00040  PASS 30T

41 30 20 518508  2502.99 CZ‘S&EM 51@0 00036  PASS 20C

41 30 20 518508  2502.99 C'BSEEM 51@0 00028  PASS -10C

41 30 20 518508  2502.99 C'BSEEM 51@0 00032  PASS 0C

41 30 20 518508  2592.99 CZ‘S&EM 51@0 00066  PASS 10C

41 30 20 518508  2502.99 ng’gg’\" 51@0 00060  PASS 20°C

41 30 20 518508  2592.99 nggf("\" 51@0 00039  PASS 30C

41 30 20 518508  2502.99 nggf("\" 51@0 00058  PASS 40°C

41 30 20 518508  2592.99 CFSSQEM 51@0 00060  PASS 50°C
Sporton International Inc. (ShenZhen) Page Number 1 A4-10of 25
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
41 30 20 518598 2592.99 CPQSSFEM 51@0 6.71 13 PASS

N41(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

g RF Burst
#F Gan: Low
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 20 518508  2502.99 C%Sg?"" 51@0 18.205 19.1
41 30 20 518508  2502.99 Cfé%';?ﬂ“" 51@0 18.193 19.49
41 30 20 518598 2592.99 C&%’Z?WM 51@0 18.217 19.59
41 30 20 518508  2502.99 3‘;’%05/?&" 51@0 18.213 19.3
41 30 30 518508  2502.99 CF(SS;?M 78@0 27.882 28.78
41 30 30 518508  2502.99 Cfé%i?ﬂ"" 78@0 27.921 29.19
41 30 30 518598  2502.99 C&%’ZRAM 78@0 27.873 30.98
a1 30 30 518508  2502.99 %Eéogm" 78@0 27.832 29.22
41 30 40 518508  2592.99 CF(SS;?M 106@0 37.791 39.26
41 30 40 518508  2592.99 Cfé%i?ﬂ"" 106@0 37.946 30.67
41 30 40 518598  2502.99 C&%’ZRAM 106@0 37.77 39.33
a1 30 40 518508  2502.99 %Eéogfl\“ﬂ" 106@0 37.756 39.17
41 30 50 518598 2592.99 CF(’?'SEEM 133@0 47.463 49.41
41 30 50 518508  2592.99 Cfé%’j_\?ﬂ"" 133@0 47.498 48.98
41 30 50 518598  2502.99 C&%’m"' 133@0 47.54 49.48
a1 30 50 518508  2502.99 %Eéogfl\“ﬂ" 133@0 47.513 49.42
41 30 60 518598 2592.99 CF(’?'SEEM 162@0 57.987 59.92
41 30 60 518508  2592.99 Cfé%’j_\?ﬂ"" 162@0 57.96 59.69
41 30 60 518508  2502.99 C&%’Z’fﬂ“" 162@0 57.017 60.22
41 30 60 518508  2502.99 %Eéogfl\“ﬂ" 162@0 57.84 60.0
41 30 70 518508  2592.99 CF(’?'(F?EEM 189@0 67.51 70.43
41 30 70 518508  2592.99 CE%Z?AM 189@0 67.522 72.78
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41 30 70 518508  2502.99 C&%’Z?AM 189@0 67.518 69.61
41 30 70 518598 2592.99 %géogml" 189@0 67.489 69.66
41 30 80 518508  2502.99 CF(’Q‘S;?M 217@0 77.574 79.94
41 30 80 518508  2502.99 Cfé%';?ﬂ"" 217@0 77.48 79.85
41 30 80 518508  2502.99 C&%’Z?AM 217@0 77.398 79.83
41 30 80 518598 2592.99 %géogml" 217@0 77.586 79.9
41 30 90 518508  2502.99 CF(’?‘SQ?M 245@0 87.584 90.2
41 30 90 518508  2592.99 Cfé%';?ﬂ"" 245@0 87.622 90.23
41 30 90 518508  2502.99 C&%’;’iﬂ"" 245@0 87.7 90.33
41 30 90 518598  2502.99 g';éogm" 245@0 87.669 90.3
a1 30 100 518508  2502.99 CF(SSQ?M 273@0 97.71 1005
41 30 100 518508  2592.99 Cfé%';?ﬂ"" 273@0 97.75 1005
41 30 100 518508 259299 C&%’;’iﬂ"" 273@0 97.562 100.9
41 30 100 518598  2502.99 g';éogfl\'h" 273@0 97.481 100.6
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N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Power Total Paver

N41(20M)_CP-OFDM_64 N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver
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N41(40M)_CP- N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

KEYSIGHT it Aen: 308
Corr

ar
BT i auo

Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 13000 MHz" Span 80 MHz, 25929 #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) R o Sweep 1,00 ms (1001 pis)

Total Paver

N41(40M)_CP-OFDM_64 N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 13000 MHz" Span 80 MHz, [Center 2.59299 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz| 25929 #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) R o Sweep 1,00 ms (1001 pis)

Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 16000 MHz" Span 100 MHz| [Center 2.59299 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471806I

N41(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Span 120 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 20000 MHz"

N41(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Span 120 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 20000 MHz"

N41(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B

T e

#Video BW 2.0000 MHz" Span 120 MHz

Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8

Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 2.0000 MHz" Span 120 MHz

Sweep 1,00 ms (1001 pis)

(Center 2.59299 GHz
#Res BWW 620,00 kHz

2

Ocaupied Barx
Total Pawer
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N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Ref Value 30.00 dBm Scale/Div 10.0 B ) Ref Value 30.00 dBm

SR e e i i il

#Video BW 2.4000 MHz" Span 140 MHz| 25929 #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Res BW 750 Sweep 1,00 ms (1001 pis)

Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 24000 MHz" s 2| 2 #Video BW 24000 MHz"

Span 140 MHz]
Sweep 1.00 ms (1001 pts) Res BW 750 Sweep 1,00 ms (1001 pis)

Total Paver
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N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| 2 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 2.7000 MHz" Span 160 MHz| 2 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471806I

N41(90M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Value 30. Scale/Div 10.0 B

A

#Video BW 3,000 MHz" Span 180 MHz]

Sweep 1.00 ms (1001 pts)

N41(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 3,000 MHz"

Span 2 (Center 250200 GHz

ar
Sweep 1.00 ms | #Res BWW 910.00 kHz

2

N41(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ref Value 30.00 dBm

b

#Video BW 3.0000 MHz" Span 180 MHz

Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 3.0000 MHz" Span 180 MHz

Sweep 1,00 ms (1001 pis)

Ocaupied Barx

Total Paver
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N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
41 30 20 501204  2506.02 oPok 1@0 see graph
41 30 20 501204 2506.02 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
41 30 20 501204 250602  CP:OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
41 30 20 518508  2502.99 oPoK 1@0 see graph
41 30 20 518508  2502.99 CZ‘S&E M 1@0 seegraph  PASS
41 30 20 518598 259299 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
41 30 20 535008  2679.99 oPok 1@0 see graph
41 30 20 535098  2679.99 CZ‘S&E M 1@0 seegraph  PASS
41 30 20 535998 2679.99 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
a1 30 60 505200 2526.0 RSk 1@0 see graph
41 30 60 505200 25260  CP-OFDM 1@0 seegraph  PASS
QPSK
41 30 60 505200 25260  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
41 30 60 518598 2592.99 QPSK 1@0 see graph
41 30 60 518508 250299  CP-OFDM 1@0 seegraph  PASS
QPSK
41 30 60 518508  2502.99 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
41 30 60 531096  2659.98 oPoK 1@0 see graph
41 30 60 531996  2659.98 CFSSEEM 1@0 seegraph  PASS
41 30 60 531996  2659.98  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
41 30 100 509202 2546.01 oPoK 1@0 see graph
41 30 100 509202  2546.01 CFSSEEM 1@0 seegraph  PASS
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41 30 100 509202  2546.01 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

41 30 100 518508  2502.99 oPSK 1@0 see graph

41 30 100 518508  2502.99 ng’gEM 1@0 seegraph  PASS

41 30 100 518508  2502.99 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

41 30 100 528000 2640.0 oPSK 1@0 see graph

41 30 100 528000 2640.0 CFSSEEM 1@0 seegraph  PASS

41 30 100 528000 2640.0 CF(SS;? M 1@0 seegraph  PASS
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